
1 | P a g e  
10/6/25 COUNCIL AGENDA 

CITY OF CRESCENT CITY 
MAYOR RAY ALTMAN  MAYOR PRO TEM ISAIAH WRIGHT 

COUNCIL MEMBER DARAN DOOLEY               COUNCIL MEMBER JASON GREENOUGH    

                        COUNCIL MEMBER CANDACE TINKLER 

 
 

   

 
 
 
 
 

 

MONDAY   OCTOBER 6, 2025   6:00 P.M. 
 

PLEASE NOTE: CLOSED SESSION BEGINS AT 5:00 P.M. 
OPEN SESSION BEGINS AT 6:00 P.M. 

 
This meeting will be held in person at the location listed above. The City will broadcast the meeting on 
YouTube, however, if there is a technological issue with YouTube, the meeting will continue in person as 
scheduled. The public may access and participate in the public meeting by (1) attending the meeting in 
[...]
• Receive public comment 

• Further Council discussion 

• Adopt the Crescent City Wastewater Treatment Facility Final Project Report 
(September 2025) 

• Approve and adopt Resolution No. 2025-47, A RESOLUTION OF THE CITY 
COUNCIL OF THE CITY OF CRESCENT CITY AUTHORIZING THE CITY 
MANAGER TO EXECUTE AND SUBMIT A FINANCIAL ASSISTANCE 
APPLICATION TO THE STATE WATER RESOURCES CONTROL BOARD 

• Approve and adopt Resolution No. 2025-48, A RESOLUTION OF THE CITY 
COUNCIL OF THE CITY OF CRESCENT CITY REGARDING WWTP 
PROJECT EXPENDITURES TO BE REIMBURSED BY FUNDS PROVIDED 
BY THE STATE WATER RESOURCES CONTROL BOARD 

BACKGROUND 

The Crescent City Wastewater Treatment Plant (WWTP) serves a disadvantaged 
community (DAC) and has struggled to meet the financial commitments of the SRF loan 
for a major plant renovation which was completed in 2011.  Although the City was 
successful in completing a Proposition 218 process to address revenue deficiency with 
rates, a ballot referendum (Measure Q) rejected the proposed rate increases in November 
2016.  An updated financial pro forma analysis completed in 2018 indicated the Sewer 
Fund would deplete all reserves and go negative by fiscal year 2023-24 if budgeted 
operating costs and revenue remained unchanged.  Over the past years the City has 
worked closely with the State Water Board Division of Financial Assistance, and Regional 

realtman
Typewriter
8



WWTP RBC CAPITAL UPGRADE & BIOSOLIDS/DIGESTER OPTIMIZATION PROJECT 
OCTOBER 6, 2025 

2 

 

 

  

 

Water Quality Board to develop a strategic plan to address this shortfall.  Key elements 
of the plan include the following: 

• Revenue – Increase revenue through addition of new customers and reduction 
in facility variable and fixed operating costs using Prop 1 and other grant 
processes. 

• Relief – Seek relief of debt principal. The City has tried this approach and was 
unsuccessful in obtaining debt relief. 

• Restructure – Restructuring debt to increase the period or restructure how the 
SRF loan is amortized. Staff has worked with the SWRCB over the past several 
years on this element. Great strides have been accomplished including 
extending the loan period from 20 to 30 years, reducing the interest rate from 
2.4% to 0%, and financially shaping the loan amortization. These actions will 
save this community more than 14 million dollars over the life of the loan.  

• Rates – Continue to analyze rates to ensure an equitable rate structure and 
sustainable utility.  

• Operations - Optimizing operations and stabilizing plant staffing by engaging 
Jacobs Engineering in 2019 as our WWTP operations team.  

• Grant funding – the City has actively been seeking grant funding for capital 
improvements. 

 
In 2019, the City signed a contract with Operations Management International, Inc. 
(Jacobs) to perform operations, maintenance and management for the City’s wastewater 
treatment plant. 

The California Regional Water Quality Control Board North Coast Region (NCRWQCB) 
Technical Assistance Grant was awarded to the City of Crescent City and presented to 
City Council for acceptance on May 17, 2021.  The City Council approved Resolution No. 
2021-29 authorizing the City Manager to execute the contract and approved Resolution 
No. 2021-30 adjusting the budget for the grant acceptance. 

On June 2, 2021, the NCRWQCB fully executed and awarded a 100% forgivable loan to 
the City of Crescent City in the sum of $393,405.  The grant that the City obtained only 
covered Phase 1 of the project development to take the project through preliminary 
design. 

On April 18, 2022, the City Council authorized the City Manager to execute Amendment 
4 with Jacobs in the amount of $370,002 for phase 1 of the design project to optimize the 
Rotating Biological Contactors (RBC) and Digesters.  These projects would be designed 
with a goal to optimize operations, decrease major maintenance, and increase 
efficiencies. 

On December 12, 2023, the NCRWQCB issued Order No. R1-2023-0039 which lowered 
allowable limits related to enterococci and total coliform that apply to the discharge of 
treated wastewater from the facility. 

On December 14, 2023, the City submitted the Final draft of the Project Report to the 
NCRWQCB outlining necessary facility improvements to meet previous Waste Discharge 



WWTP RBC CAPITAL UPGRADE & BIOSOLIDS/DIGESTER OPTIMIZATION PROJECT 
OCTOBER 6, 2025 

3 

 

 

  

 

Requirements (WDR) of the R1-2017-0002.  These included rehabilitation of the primary 
clarifiers; replacement of the RBCs; adding digester feed storage tanks to stabilize flow; 
rehabilitation, upsizing and added redundancy to the digesters; and various other repairs 
to other buildings and equipment. 

On April 8, 2024, the City Council adopted and approved Resolution No. 2024-22 and 
authorized the City Manager to sign Amendment No. 1 to Agreement SWRCB-D2001037.  
The agreement was fully executed on April 10, 2024, increasing the funding from 
$393,405 to $951,243 and extending the project timing for a work completion date of 
August 31, 2025.  On the same date the City Council adopted and approved Resolution 
No. 2024-23, adjusting the budget for grant acceptance. 

On September 16, 2024, the City Council authorized the City Manager to execute 
Amendment 7 with Jacobs in the amount of $951,243 which nullified the previous 
Amendment 4, eliminated the MBR replacement which had already been completed with 
sewer funds, added the plantwide review of the secondary fluid and solids handling 
processes, developed a raw wastewater influent sampling plan, performed onsite 
structural, corrosion, and process/mechanical inspections, completion of 30% plans and 
specifications and a cost estimate, added various miscellaneous improvements to the 
equipment and buildings, and project management. 

During calendar year 2024, the City’s WWTP reported 29 violations of disinfection effluent 
limits indicating a consistent inability to comply with the enterococci and total coliform 
limits.  The City has been able to demonstrate that during flows lower than 1 million 
gallons per day (MGD) we are able to meet our discharge limits by running all the 
wastewater through the Membrane Bio-Reactor (MBR) equipment.  During times of high 
flow (>1 MGD), the facility has to divert excess flow through the RBCs which are not able 
to meet the new R1-2023-0039 levels.   

On June 6, 2025, the NCRWQCB issued Time Schedule Order (TSO) No. R1-2025-0015 
temporarily setting the enterococci and total coliform limits back to R1-2017-0002 levels 
during periods of wastewater flow exceeding 1.1 MGD.  The TSO also sets May 1, 2030 
as the date to achieve full compliance with final effluent limitations and waives Mandatory 
Minimum Penalties (MMP) for the period of the TSO and within the allowable discharge 
limitations. 

On August 21, 2025, the City Manager submitted a second Amendment request to the 
Division of Financial Assistance (DFA) to increase the scope, cost and timing of the 
project due to the aforementioned difficulties meeting the WPA effluent levels.  
Amendment 2 will encompass improved secondary treatment giving the city WWTP the 
ability to meet R1-2023-0039 discharge limits with some resiliency against future limit 
reductions.  Contingent upon NCRWQCB approval of the Amendment request, City staff 
will present a resolution for acceptance of Amendment 2 at a future meeting. 

On August 26, 2025, the city received Administrative Civil Liability (ACL) Complaint No. 
R1-2025-0034 covering the period from January 1, 2024 to August 1, 2025 (the period 
from the execution of WPA R1-2023-0039 until TSO R1-2025-0015) citing 76 chronic 



WWTP RBC CAPITAL UPGRADE & BIOSOLIDS/DIGESTER OPTIMIZATION PROJECT 
OCTOBER 6, 2025 

4 

 

 

  

 

violations including chlorine and total residual effluent limitations including settleable 
solids, Ammonia, Nitrogen, enterococci, and total coliform for a MMP of $228,000. 

After a thorough review of the Draft Project Report (dated 12/14/2023), it became clear 
that the proposed project would not contain sufficient technology to meet the new R1-
2023-0039 effluent levels, nor would it grant resiliency for the City against future effluent 
level reductions.  Within the scope of NCRWQCB Amendment 1 and Jacobs Amendment 
7, Jacobs has prepared a Final Project Report for City Council review prior to adoption at 
the regularly scheduled October 6, 2025 City Council meeting. The Final Project Report 
(2025) recommends a comprehensive package of improvements to restore compliance, 
address aging infrastructure, and provide operational resiliency. The recommended 
improvements are listed under section “Item Analysis”. 

ITEM ANALYSIS 
 
The City of Crescent City Wastewater Treatment Plant (WWTP) received a Time 
Schedule Order R1-2025-0015, which was adopted June 6, 2025, to provide time 
schedules to comply with the new effluent limitations for enterococci and total coliform 
bacteria, established under National Pollutant Discharge Elimination System (NPDES) 
Permit Order Number (No.) R1-2023-0039 (Permit) adopted on December 12, 2023. 
Historically, the WWTP demonstrated consistent compliance with bacterial indicator 
requirements. From 2020 to 2023, during the term of Order No. R1-2017-0002, 19 
exceedances were reported on bacterial indicators, an average of six violations per year. 
With the new NPDES Permit (Order No. R1-2023-0039), in 2024, the plant has already 
reported 41 bacterial violations, including: 21 enterococci, 18 total coliform, and 2 fecal 
coliform. Most of these occurred during wet weather flows when the aging rotating 
biological contactor (RBC) trains have to be brought online and solids removal efficiency 
is reduced. 
 
Site visits were conducted to observe the condition of the City WWTP and collect and 
assess further information required to develop recommended improvements to comply 
with the new Permit requirements. In general, the major unit processes (primary clarifiers, 
rotating biological contactors, and digesters) are past their expected useful life and in 
need of major repair and rehabilitation, described as follows, to maintain continuous 
ongoing service in accordance with the City’s Permit: 

▪ Primary Clarifiers: Originally installed in 1973. Recommended improvements 
included concrete repair and resurfacing, baffle addition, and replacement of wood-
framed structures and clarifier mechanisms. 

▪ Replace RBCs with attached growth media process: RBC system was originally 
installed in 1979, has exceeded its typical useful life expectancy of 20 years, and does 
not provide sufficient treatment to meet existing NPDES permit requirements. The 
RBCs will be replaced with an attached growth biological process within the RBC 
structure. 

▪ Retrofit Secondary Clarifiers: All three secondary clarifiers will have existing drain 
valves replaced and converted to the following within each clarifier: (1) 1-million-gallon-
per-day membrane bioreactor (MBR) system, (2) cloth filtration system to treat flows 



WWTP RBC CAPITAL UPGRADE & BIOSOLIDS/DIGESTER OPTIMIZATION PROJECT 
OCTOBER 6, 2025 

5 

 

 

  

 

after the attached growth media process; and (3) waste-activated sludge storage and 
digested sludge storage facility. The improvements are recommended within the 
existing basins because of space constraints and tsunami code requirements. 

▪ Gravity Thickener: Rehabilitate the gravity thickener to extend the useful life of the 
thickener. 

▪ Anaerobic Digesters: Originally installed in the 1950s and 1979. Several key features 
and pieces of equipment are failing or inadequate. For example, the floating covers of 
both digesters have severe corrosion, with the oldest digester cover having material 
failure where gas can freely escape. The boiler that provides heating for the digesters 
is at the end of its expected life and is difficult to maintain and keep operational. No 
redundant boiler is available. Because of these and other inadequacies, the solids 
retention time of the digestion system is low, resulting in poor performance and low 
solids reduction. Operations staff report that the digester has had severe foaming 
issues in the past, which is likely caused by overloading the single operating digester.1 
The selected project will include major upgrades to allow both digesters to be operated 
in parallel, each with fixed covers and redundant boiler capacity. These improvements 
will increase retention time and promote more stable digestion performance. 

▪ Heating, Ventilation, and Cooling Improvements: MBR and dewatering buildings 
require improvements to the existing heating, ventilation, and air conditioning systems 
to continue to support the equipment housed in the buildings. 

 
Table 1 presents the proposed milestones and timelines required for the project 
implementation. Section 5 describes conditions and limitations to this schedule. Figure 1 
shows the proposed site plan and list of recommended improvements. 
  

 
1 Currently, the secondary digester allows gas to freely escape because of corrosion and is not functioning as a digester. 



WWTP RBC CAPITAL UPGRADE & BIOSOLIDS/DIGESTER OPTIMIZATION PROJECT 
OCTOBER 6, 2025 

6 

 

 

  

 

 
 

Table 1. Proposed Schedule 

Project Milestones  Approximate Schedule/Timeline  

Notice to Proceed (State Water Resources 
Control Board Division of Financial Assistance 
Funding Approval)  

November 30, 2023 

General Information Package  March 2026  

Technical Package  March 2026  

Environmental Package  March 2026 

Financial Security Package  March 2026 

Basis of Design Report and Cost Estimate  July 2025 to October 2025 

Completed CWSRF Application Submitted March 2026 

DFA Funding Application Review Period and 
Funding Agreement Development 

March 2026 to March 2028 

Bidding and Award Design March 2028 to May 2028 

Full Detailed Design, Permitting, and Cost 
Estimates 

June 2028 to June 2030 

Bidding and Award Construction July to September 2030 

Construction (60 months estimated) 

Notice to Proceed October 2030 

Completion  October 2035 

CWSRF = Clean Water State Revolving Fund 

DFA = Division of Financial Assistance 

 
 



 

Crescent City Wastewater Treatment Plant Project Report 

 

 

250911112115_57ee610a vii 

 

Figure 1. Recommended Improvements 

 



WWTP RBC CAPITAL UPGRADE & BIOSOLIDS/DIGESTER OPTIMIZATION PROJECT 
OCTOBER 6, 2025 

8 

 

 

250911112115_57ee610a 

 

FISCAL ANALYSIS 

Adoption of the Final Project Report does not have any financial impact but is necessary 
to meet the requirements for grant funding to improve the WWTP to become compliant 
with current and future permit regulations. Non-compliance with permit regulation results 
in Mandatory Minimum Penalties (MMPs) and potentially ACLs that would result in fines 
and lawsuits that the City would need to pay for not complying with NCRWQCB water 
quality requirements.  

The adoption of the Final Project Report is a critical step toward completing the Clean 
Water State Revolving Fund (CWSRF) Construction Financial Assistance Application. 
The resolution delegating signature authority to the City Manager is required by the State 
Water Board in order to submit the financial package of the CWSRF application. Based 
on the 2025-26 CWSRF Intended Use Plan, the City could be eligible to receive up to $50 
million dollars in grant funding and qualify for low interest loans if the project exceeds the 
grant cap. The City is eligible because the 2025-26 IUP prioritizes communities who are 
requesting funding to improve wastewater facilities to address violations specifically for 
disadvantaged communities.  

Future fiscal impacts will depend on grant and loan terms secured through the CWSRF 
Program. 

An opinion of probable construction cost was prepared for the selected project. This 
construction cost opinion is a Class 5 estimate as defined by the Association for the 
[...]
The existing WWTF’s liquid treatment system consists of a headworks, primary clarifiers, an RBC with 
secondary clarifiers, an MBR operated in parallel, and chlorine disinfection. Part of the MBR effluent is 
disinfected with ultraviolet (UV) disinfection to provide disinfected tertiary recycled water. The rest of the 
effluent is discharged to the Pacific Ocean through an ocean outfall. The solids treatment system consists 
of a gravity thickener (GT) for primary and secondary sludge, a rotary drum thickener (RDT) for 
waste-activated sludge (WAS), two anaerobic digesters operated in series, and belt filter press (BFP) for 
sludge dewatering. Digester gas generated in the anaerobic digestion process is used for digester heating 
boilers, and excess gas is being flared. Currently, one of the digesters is heated and mixed, and the second 
digester is operated as a sludge holding tank. The dewatered cake is hauled out for landfill. Section 2.1 
presents the existing treatment facility’s unit processes. 

Figure 1-1. Crescent City Collection Map with Lift Stations 

 



 

Crescent City WWTP RBC Capital Upgrade & Biosolids/Digester Optimization Project 
 

 

250911112115_57ee610a 1-3 

 

1.2 Current Land Uses and Trends 

Figure 1-3 presents the Land Use Diagram of the 2003 Crescent City General Plan (CCC 2003). Land uses 
include residential, commercial, industrial, and other land use designations allowed in the different 
geographic areas of the City’s planning area. 

Figure 1-2. Crescent City and County Service Areas 

 



 

Crescent City WWTP RBC Capital Upgrade & Biosolids/Digester Optimization Project 
 

 

250911112115_57ee610a 1-4 

 

Figure 1-3. General Plan Land Use Diagram 

 

1.3 Current System Users and Potential New Users 

As described in the NPDES permit, the WWTF serves a residential population of approximately 15,372, 
with a small number of commercial and institutional users. As described in this section, the service area 
population has decreased since 2010. 

1.4 Current Population and Population Trends 

The 2022 to 2030 City of Crescent City Housing Element Update section on population growth shows that 
historically from 2010 to 2019, population in the City and the County has decreased over that period 
(HCD 2023). 

The 2022 to 2030 Housing Element Update (HCD 2023) states that the State of California’s Department 
of Finance (DOF) provides population projections for the state and all counties through 2060. Long-term 
population projections for the City were not available. Figure 1-4 presents the City’s and County’s 
population data from 2010 to 2019. Figure 1-5 displays the DOF’s expected population growth for 
Del Norte County. The data on Figure 1-4 show a decline in population in both the City and County, and 
Figure 1-5 projections indicate a steady decline is set to continue in the overall population of the County. 
The City’s population trends will likely mirror that of the County.  



 

Crescent City WWTP RBC Capital Upgrade & Biosolids/Digester Optimization Project 
 

 

250911112115_57ee610a 1-5 

 

It should be noted that Figure 1-4 shows the City’s census population, which includes residents at the 
Pelican Bay State Prison. 

Figure 1-4. 2022 to 2030 City of Crescent City Housing Element Update – 2010 to 2019 Population 
Growth 

 
Source: HCD 2023 

Since 2010, the City’s population has been in decline. From 2010 to 2015, the City experienced a 7.2% 
decrease in population, as shown on Figure 1-4, and an annual growth rate of negative 1.45%. Similarly, 
Del Norte County’s population between 2010 and 2015 experienced a negative 2.4% change, as shown on 
Figure 1-4. From 2015 to 2019, the City experienced a 6.2% decrease in population and an annual growth 
rate of negative 1.56%, while the County experienced a 1.1% decrease in population. The 2020 Census 
(ACD 2020 recorded the City’s population at 6,673. From 2019 to 2020, the City’s growth rate was 
negative 0.04%. The DOF anticipates an annual growth rate in the County of negative 0.14% between 
2020 and 2060 (HCD 2023), marginally similar to the growth rate experienced between 2019 and 2020 
in the City. Based on the growth rate experienced between 2019 and 2020 in the City and DOF’s projected 
annual growth rate of the County, the City can be expected to maintain a stable population for the 
duration of the current planning period. The projected growth of the City is still within the population 
projections threshold established in the 2001 General Plan (CCC 2001). 

The same section in the City’s updated housing element also foresees future population growth in the 
County to decrease from 2020 to 2060 (HCD 2023). 



 

Crescent City WWTP RBC Capital Upgrade & Biosolids/Digester Optimization Project 
 

 

250911112115_57ee610a 1-6 

 

Figure 1-5. 2022 to 2030 City of Crescent City Housing Element Update – Population Projections 

 

Based on the 2022 to 2030 City of Crescent City Housing Element update (HCD 2023), the City does not 
anticipate growth in the County through 2060. The alternatives under evaluation are assuming that flows 
will not increase over the life of the project because of population growth. Therefore, the NPDES permit 
projected flows were used to project flows over time for the alternative analysis. 



 

Crescent City WWTP RBC Capital Upgrade & Biosolids/Digester Optimization Project 
 

 

250911112115_57ee610a 2-1 

 

2. Existing Facilities, Wastewater Characteristics, and 
Current Effluent Water Quality 

This section describes existing facilities, wastewater characteristics, and effluent water quality. 

2.1 Description of Existing Treatment Facility 

The WWTF treatment process is composed of physical, mechanical, biological, and chemical methods that 
combine to treat sewage from the incorporated Crescent City area. The influent raw waste is composed of 
primarily domestic sewage with some commercial contributions. The WWTF is permitted to treat and 
discharge an annual average daily flow of 1.86 MGD, with peak day flow of 6.12 MGD, that primarily 
discharges tertiary treated effluent through an ocean outfall. 

The original treatment facility was constructed in the early 1950s and has since had many improvements, 
most notably in 2010. The original treatment facility consisted of a headworks, influent wet well, pump 
house, “Clarigester” (solids separator), and a gravity outfall. The first major upgrade occurred in 1973 and 
consisted of installing primary clarification, converting the Clarigester to an anaerobic digester, and 
constructing new disinfection and solids-handling facilities. The plant was expanded again in 1979 to 
provide secondary treatment, including additional raw wastewater pumps, RBCs, secondary clarifiers, new 
chlorine contact basin (CCB) and chlorination facilities, and a new digester. Since the 1979 expansion, 
additional improvements include the following: 

 Installation of a third secondary clarifier in 1983 
 Replacement of the comminutor with a bar screen and hydraulic improvements in 1991 
 Installation of new dewatering facility in 1983 
 Addition of new chlorinators and sulfonators in 1996 
 Addition of effluent pumps in 2002 
 Replacement of the chlorinators with sodium hypochlorite and bisulfite disinfection facilities in 2003 
 Addition of a MBR system and buildings in 2010 
 Installation of a new influent screen in 2014 
 Sewer rehabilitation on B Street in 2016 
 Treatment facility drainage improvements in 2020 
 Sewer and storm drain improvements on Front and C Streets in 2020 
 Lift station supervisory control and data acquisition (SCADA) improvements in 2021 

Figure 2-1 shows the current WWTF site plan, and Figure 2-2 shows the liquid and solids treatment 
process flow diagram. 



 

Crescent City WWTP RBC Capital Upgrade & Biosolids/Digester Optimization Project 
 

 

250911112115_57ee610a 2-2 

 

Figure 2-1. Crescent City Wastewater Treatment Facility Site Plan 

 



 

Crescent City WWTP RBC Capital Upgrade & Biosolids/Digester Optimization Project 
 

 

250911112115_57ee610a 2-3 

 

Figure 2-2. Crescent City Wastewater Treatment Facility Existing Process Flow Diagram

 

 



 

Crescent City WWTP RBC Capital Upgrade & Biosolids/Digester Optimization Project 
 

 

250911112115_57ee610a 2-4 

 

The WWTF liquid treatment stream is composed of preliminary, primary, secondary, and disinfection 
treatment. The preliminary process is composed of screening and aerated grit removal, which are 
ultimately disposed of in a landfill. The primary treatment process removes particulate settleable solids by 
gravity and allows the soluble biodegradable liquid stream to flow through to the downstream processes. 
The particulate settled solids are sent to the solids stream treatment process for further treatment. 
The secondary treatment process is composed of two separate treatment streams, with one being an RBC 
and the other being an MBR process. The RBC effluent flow is sent to a secondary clarifier for gravity 
settling of solids, and the effluent is combined with the MBR permeate for downstream disinfection. 
One goal of both secondary treatment processes is to convert the soluble readily biodegradable carbon or 
soluble biochemical oxygen demand (sBOD) to biological cells, which are ultimately removed in the solids 
treatment stream. The other goal in treatment is removal of nitrogen in the MBR process through anoxic 
and aerobic biological reactions. Disinfection of the combined secondary effluents are accomplished by 
dosing sodium hypochlorite to achieve a chlorine residual near 3 milligrams per liter (mg/L). 
Dechlorination is then completed by adding sodium bisulfite after post chlorine contact chamber. The 
final effluent is then discharged to the ocean on the south side of Battery Point Lighthouse. 

In the solid process stream, primary sludge is pumped into the GT. GT sludge is thickened and fed to the 
anaerobic digester. WAS, including the MBR wasting, is accomplished by pumping the WAS to the RDT. 
The thickened waste activated sludge (TWAS) is then fed directly to the anaerobic digester. Digested 
sludge is dewatered using a BFP; BFP cake is then transported to the landfill. 

The WWTF’s primary treatment system consists of two aerated grit removal tanks followed by two 
rectangular primary clarifiers. Primary sludge is pumped to the GT. Floatable scum and grease are 
mechanically skimmed and pumped to the GT. 

Secondary treatment is provided by operating the RBC and MBR in parallel. The RBC system consists of 
three trains of four-stage RBCs with a combined surface area of 1.2 million square feet (ft2). Flow from the 
RBCs reach three rectangular secondary clarifiers, where the biological solids settle. The solids are drawn 
to hoppers at the inlet end of the tanks, where the solids are removed and pumped to the RDT with an 
option to be pumped to the GT. 

The existing RBC facility has been experiencing recurring mechanical issues. As of March 2025, four of 
12 RBC units were offline for mechanical issues, and the remaining RBC units are not up to the expected 
treatment performance, resulting in high suspended solids in the clarified effluent. 

The MBR treatment system uses a similar population of bacteria and identical biochemical pathways to 
those found in other aerated biological processes to convert soluble and particulate biochemical oxygen 
demand (BOD). Bacteria are concentrated and supplied with oxygen in the aeration basin. The bacteria 
consume BOD and convert it to carbon dioxide and water as they metabolize and reproduce. 

2.2 Sources of Wastewater to the Facility 

Wastewater flowing into the WWTF is predominantly domestic sources from the City and CSA, and the 
three following Significant Industrial Users contribute to the influent flows and constituent loading: 

 Rumiano Cheese Company: The flow permit limit is 100,000 gallons per day. The site is sampled 
weekly for pH; monthly for BOD, total suspended solids (TSS), and settleable solids (SS); and annually 
for oil and grease and ammonia. The site is also inspected semiannually.  

 Seaquake Brewery: Discharges are inspected and sampled semiannually for several constituents. 

 Port O Pints Brewery: Discharges are inspected and sampled semiannually for several constituents. 



 

Crescent City WWTP RBC Capital Upgrade & Biosolids/Digester Optimization Project 
 

 

250911112115_57ee610a 2-5 

 

2.3 Sources of Industrial or Other Problem Constituents and 
Current Control Measures 

The primary industrial contributors are Rumiano Cheese Company and Seaquake and Port O Pints 
Breweries. All three are monitored and inspected regularly and as part of the City’s Pretreatment Program. 

The Pretreatment Coordinator maintains a database with information on each industrial sewer user. 
The database stores all information regarding the users, including contacts, itemized discharges, 
pretreatment devices, and condition notes from inspections. The database also includes the pretreatment 
permits, sampling data, inspection reports, and any notices of violation or communication. 

In September 2019, a local limits evaluation based on the approved workplan was performed. Pretreatment 
permits were updated accordingly based on the information learned in the local limits evaluation. 

In 2020, the City performed a survey identifying additional sites with interceptor devices, which have been 
added to the fats, oils, and grease database. All businesses with interceptors are visited at least annually to 
verify they properly maintain interceptors. All visits are recorded in a database maintained by the 
Pretreatment Coordinator. New locations are now added yearly as the facility continues to learn about 
additional grease trap locations from the County and City. 

In 2020, all active dental facilities discharging to the sewer system filled out the One-Time Compliance 
Report for Dental Discharges to comply with Code of Federal Regulations (CFR) Title 40, Part 441.50. 
Five of the six active dental facilities were found to be subject to the dental amalgam rule and have 
installed mercury amalgam separators. 

2.4 Information on Discharge Violations 
The City WWTF received a TSO (Order No. R1-2025-0015), which was adopted June 6, 2025, to provide 
time schedules to comply with the new effluent limitations for enterococci and total coliform bacteria, 
established under the NPDES permit (Order No. R1-2023-0039) adopted on December 12, 2023. 

Under the current NPDES permit term, the WWTF experienced permit limit exceedances for fecal coliform; 
total coliform; ammonia, 5-day biochemical oxygen demand (BOD5), settleable solids; and total residual 
chlorine. Receiving water monitoring was accelerated when laboratory results came back with permit limit 
exceedances on enterococcus density. Typically, these exceedance results were during large storm events 
and returned to below limit values in follow-up sampling results. Table 2-1 summarizes these permit 
violations. 

The current discharge permit requires 85% removal of BOD and 85% removal of TSS, and the current 
discharge permit limits effluent BOD and TSS to less than 30 mg/L monthly average. These permit 
requirements were met throughout the permit term. 

Table 2-1 summarizes Crescent City WWTF’s reported effluent quality related violations in accordance 
with California Integrated Water Quality System Facility Identification 216106 for calendar years 2020 to 
2025. 



 

Crescent City WWTP RBC Capital Upgrade & Biosolids/Digester Optimization Project 
 

 

250911112115_57ee610a 2-6 

 

Table 2-1. Crescent City Wastewater Treatment Facility Violations Breakdown from 2020 to 2024 

Year 

Type of Violation 

Fecal 
Coliform 

Total 
Coliform Chlorine Ammonia 

Late 
Report BOD5 

Settleable 
Solids 

Gap in 
Monitor 

Entero
coccus 

Total 
per 
Year 

2020 3 0 8 0 0 0 1 0 5 17 

2021 2 0 2 0 0 0 1 4 1 10 

2022 2 0 1 0 0 1 0 0 2 6 

2023 2 0 1 0 0 1 0 0 2 6 

2024 2 18 1 3 1 0 0 0 21 46 